SPORTON LAB.

FCC RF Test Report

Report No. : FG080709C

LTE Band 12 / 5SMHz
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30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -65.01 dBm -52.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -65.08 dém -52.08 dB
725,000 MHz 1.000 GHz 100.000 kHz 974.31319 MHz -64,59 dBm -51,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 905.63187 MHz -64. 44 dBm -51.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.52 dBm -31.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.87 dBm -31.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -49.67 dBm -36.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -49,68 dBm -36.68 dB
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30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.81 dBm -51.81 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B85.54723 MHz -64,90 dBm -51,90 dB
725,000 MHz 1.000 GHz 100.000 kHz 946.84066 MHz -64,28 dBm -51,28 dB 725,000 MHz 1,000 GHz 100.000 kHz 911.40110 MHz -64.66 dBm -51.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.09 dBm -31.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.59 dBm -33.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -49.89 dBm -36.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -49,94 dBm -36.94 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG080709C

LTE Band 12 / 5SMHz

Highest Channel / QPSK Highest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.48 dBm -51.48 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.56 dBm -51.56 dB
725,000 MHz 1.000 GHz 100.000 kHz 881.45604 MHz -64,55 dBm -51,55 dB 725,000 MHz 1,000 GHz 100.000 kHz 926.51099 MHz -64 46 dBm -51.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.09 dBm -31.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.43 dBm -32.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -50.02 dBm -37.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49,87 dBm -36.87 dB
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30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -64.90 dBm -51.90 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64,99 dBm -51,99 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.23626 MHz -64,29 dBm -51,29 dB 725,000 MHz 1,000 GHz 100.000 kHz 883.37912 MHz -64.59 dBm -51,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.20 dBm -31.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -49,93 dBm -36.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -49,85 dBm -36.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77381 GHz -52.03 dBm -39.03 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79230 GHz -52.02 dBm -39.02 dB
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LTE Band 12 / 10MHz
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30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.42 dBm -51.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.58 dBém -51.58 dB
725,000 MHz 1.000 GHz 100.000 kHz B876.78571 MHz -64,60 dBm -51,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 913.04945 MHz -64.50 dBm -51,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.09 dBm -31.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.69 dBm -33.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -50.01 dBm -37.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -50.04 dBm -37.04 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.49 dBm -51.49 dB 30.000 MHz 690.000 MHz 100.000 kHz B6EB7.52624 MHz -64.76 dBm -51.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 913.32418 MHz -64,64 dBm -51.64 dB 725,000 MHz 1,000 GHz 100.000 kHz 992.17033 MHz -64.65 dBm -51,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.55 dBm -31.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.94 dBm -36.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -49,78 dBm -36.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79530 GHz -52.04 dBm -39.04 db 7.000 GHz 9,000 GHz 1.000 MHz 8.79780 GHz -52.09 dBm -39.09 d&
\ I ) L] ( Il J -

Date: 12.AUG.2020 05:55:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number 1 A109 of A371
Report Issued Date : Sep. 16, 2020
Report Version : Rev. 01



SPORTON LAB.
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Report No. : FG080709C

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.33 dBm -51.33 dB 30.000 MHz 690.000 MHz 100.000 kHz 662. 12894 MHz -64.18 dBm -51,18 dB
725,000 MHz 1.000 GHz 100.000 kHz 762.22527 MHz -64,61 dBm -51.61 dB 725,000 MHz 1,000 GHz 100.000 kHz 773.76374 MHz -64.62 dBm -51,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.28 dBm -30.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.16 dBm -32.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -49.84 dBm -36.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -49,68 dBm -36.68 dB
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725,000 MHz 1.000 GHz 100.000 kHz 756.73077 MHz -64,62 dBm -51,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.31 dBm -33.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -49,36 dBm -36.36 dB
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SPORTON LAB.
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Report No. : FG080709C

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.05 dBm -51.05 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.76 dBm -51.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 847.11538 MHz -64,39 dBm -51,39 dB 725,000 MHz 1,000 GHz 100.000 kHz 851.78571 MHz -64,34 dBm -51,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.33 dBm -30.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.31 dBm -30.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -49.83 dBm -36.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49.,85 dBm -36.85 dB
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30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.53 dBm -51.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 911.95055 MHz -64,40 dBm -51,40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.69 dBm -31.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -49.85 dBm -36.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80330 GHz -51.95 dBm -38.95 dB
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SPORTON LAB.
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LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.88 dBm -51.88 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.60 dBém -51,60 d&
725,000 MHz 1.000 GHz 100.000 kHz 970.19231 MHz -64,66 dBm -51.66 dB 725,000 MHz 1,000 GHz 100.000 kHz 854.53297 MHz -64.61 dBm -51.61 dB
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725,000 MHz 1.000 GHz 100.000 kHz 848.21429 MHz -64,37 dBm -51,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.80 dBm -31.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -49.84 dBm -36.84 dB
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SPORTON LAB.
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LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.28 dBm -51.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.19 dBm -51,19 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.91758 MHz -64,50 dBm -51,50 dB 725,000 MHz 1,000 GHz 100.000 kHz 930.90659 MHz -64.57 dBm -51,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.44 dBm -30.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.48 dBm -30.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -50.05 dBm -37.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -49,97 dBm -36.97 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.88 dBm -51.88 dB
725,000 MHz 1.000 GHz 100.000 kHz B8E5.35714 MHz -64,63 dBm -51,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.71 dBm -30.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -50.02 dBm -37.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.77331 GHz -51.89 dBm -38.80 dB
il
L L J L

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number 1 A113 of A371
Report Issued Date : Sep. 16, 2020
Report Version : Rev. 01
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Report No. : FG080709C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0023
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0047

-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0025
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG080709C
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.03 5.33 5.04 6.29 PASS
ighest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.46 6.75 - - PASS
Highest CH - - - -
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s=amranas. FCC RF Test Report Report No. : FG080709C

LTE Band 13/ 10MHz / QPSK

Spectrum T Spectrum 53
Ref Level 24.70 dém  Offset 4.70 o8 RefLevel 24,70 dBm  Offset .70 dB
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— — e i —
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LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB Middle Channel / Full RB

Spectrum - Spectrum -
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LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 24.70 dbm  Offset 4.70 o8 RefLevel 24,70 dBm  Offset .70 dB
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.89 4.96 - - - - - -
Middle CH - - - - 5.00 4.93 9.81 9.77 - - - -
Highest CH - - - - 4.92 4.87 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.86 - - - - - - -
Middle CH - - - - 4.94 - 9.69 - - - - -
Highest CH - - - - 4.92 - - - - - - -
Sporton International (Kunshan) Inc. Page Number 1 A117 of A371
TEL : +86-512-57900158 Report Issued Date : Sep. 16, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.
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Report No. : FG080709C

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

DCale: 13.AUG 2020 09:50.07

Dale: 13.AUG 2020 09.51.39

pectrum o pectrum b
RefLevel 24.70 dBm  Offset 4.70 cB w RBW 100 kHz RefLevel 2470 dém  Offset 4.70 db w RBW 100 kHz
e att 0GB SWT  19ps @ VBW 300 kHz  Mode Auto FFT e att 0GB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result
ML 1 780.229 MHzZ 15.33 dbm ndB down 4.885 MHz ML 1 779.91 MHz 14.00 gBm ndB down 4.955 MHz
TL 1 777.042 MHz -10.37 dém nde 26,00 de TL 1 777.022 MHz -11.72 dim nde 26.00 d8
T2 1 781.528 MHz -10.25 dém Q factor 155.7 T2 1 781.978 MHz -12.26 dBm Q factor 157.4
\ i J [ \ ] J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

DCale: 13.AUG 2020 10:11.17

DCale: 13.AUG.2020 10.08.51

Spectrum Spectrum
RefLevel 24.70 dém  Offset 4.70 dB & RBW 100 kHz RefLevel 24,70 dém  Offset 470 db & RBW 100 kHz
e Att 30dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT e Att 30de SWT  19us @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SGL Count 100/100
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CF 782.0 MHz 1001 pts Spon 10.0 MHz. CF 782.0 MHz 1001 pts Spon 10.0 MHz
Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value 1 ¥-value |__Function Function Result
ML 1 781.011 MHz 15.63 dbm ndB down 4.985 MHz ML 1 780.262 MHz 15.75 gbm ndB down 4.925 MHz
T 1 779.522 MHz -10.65 dém nd8 26.00 d& TL 1 779.532 MHz -12.11 dBm nd8 26.00 dB
T2 1 784.517 MHz -10.56 dém Q factor 156.4 T2 1 784.458 MHz -12.10 dBm Q factor 156.4
L i J V- L 1 J -

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

DCate: 13 AUG 2020 10:1252

Date: 13.AUG 2020 1014 2
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Spectrum o Spectrum =
RefLevel 24.70 dBm  Offset 4.70 b & RBW 100 kHz RefLevel 2470 dém  Offsel 4.70 db & RBW 100 kHz
e att 0GB SWT  19ps @ VBW 300 kHz  Mode Auto FFT e att 0GB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
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o717 Max o717 Max
. mMI[}] 14.98 dBm) . mi1] dBm|
785.72900 MHz2 Y 784.98000 MHZ
04 AL N e .'rm;\f-w 26.00 dB 104 B AN - b B e 26.00 dB
f B \ 4.915000000 MH] B N 4.865000000 MHz
o [ Q factor 159.9 5 /l Q factor \ 161.3
] \ T \
hF] 12 i Y
104 7 . 10 d ,"‘ T
20d / A 20d I \
e \ I |
| gt SV A ’ s A [ ey
40 d 40 d
-50 d -50 d
-60 -60
70 d 70 di
CF 784.5 MHz 1001 pts Span 10.0 Mz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result
ML 1 785.729 MHz 14.98 dbm ndB down 4.915 MHz ML 1 784.98 MHZ 1444 gBm ndB down 4.855 MHz
T 1 782.032 MHz -10.81 dém nd# 26.00 d& T 1 782.082 MHz -11.48 dBm nd8 26.00 dB
T2 1 786.948 MHz -11.17 dém Q factor 155.9 T2 1 786.948 MHz -11.64 dBm Q factor 161.3
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Spectrum = Spectrum -
RefLevel 24.70 dBm  Offset 4.70 cB w RBW 300 kHz RefLevel 2470 dém  Offset 4.70 db w RBW 300 kHz
ke att SDCE SWT  126ps @ VBW 1 MHz  Maode Auto FFT o Att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SCL Count 100/100 SGL Count 100/100
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. . MI1] 16.31 dBm| . MG} 16.20 dBm|
- X 763.0990 MHz . X~ 784.4980 MHz
s B A e cin /= eV 26.00 8 s S Wl W A 26.00 i
! Q factor Q factor \
0 : \: 0 i \
o ¥ : 04 ; 5
f \ ! \
! \ | |
-20 di 7 L -20 di -
/ [ - [ I
30 L I p a0 f‘ T
] h ~
- 7
-40 d -40 d
= Y
s e AT A
50 d 50 dei
60 -60 d8
70 d 70 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 783.099 MHz 18.31 dbm ndB down .61 MHz ML 1 784.498 MHz 16.20 gBm ndB down 9.77 MHz
T 1 777.085 MHz -9.68 dém nd# 26.00 d& T 1 777.165 MHz -10.47 dBm nd# 26.00 dB
T2 1 786.895 MHz -5.64 dBm Q factor 79.8 T2 1 785.935 MHz -10.15 dBm Q factor 80.3
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

DCale: 13.AUG 2020 0953.16

spectrum -
RefLevel 24.70 dBm  Offset 4.70 cB w RBW 100 kHz
e att 0GB SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count_100/100
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Marker
Type | Ref | Trc | x-value ¥-value |__Function | Function Result
ML 1 778.371 MHz 12.85 dbm ndB down 4.855 MHz
TL 1 777.092 MHz -13.09 dém nde 26,00 d&
T2 1 781.948 MHz -13.36 dém Q factor 160.3
( ] J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Cale: 13 AUG 2020 10.08.22

Spectrum 7 Spect
RefLevel 24.70 dém  Offset 4.70 dB & RBW 100 kHz RefLevel 24,70 dém  Offset 470 db &« RBW 300 kHz
o Att 300E  SWT 19 ps @ VBW 300 kHz  Mode auto FFT e Att 30de SWT 12645 @ VBW 1 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function Function Result Type | Ref | Trc | X-value 1 ¥-value |__Function Function Result |
ML 1 779.512 MHz 12.12 dbm ndB down 4.835 MHz ML 1 783.279 MHz 1561 oBm ndB down 9.65 MHz
T 1 779.512 MHz -13.96 dem nd# 26.00 d& TL 1 777.105 MHz -10.35 dBm nd8 26.00 dB
T2 1 784448 MHz -13.72 dém Q factor 156.0 T2 1 785.795 MHz -10.77 dBm Q factor 80.8
( ] J L] ( | J L]

DCate: 13.AUG.2020 102711

Highest Channel / 5MHz / 64QAM

Date: 13 AUG 2020 10:16:05
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Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result
ML 1 785.719 MHz 12.84 dbm ndB down 4.515 MHz
TL 1 782.052 MHz -12.83 dém nde 26,00 d8
T2 1 786.968 MHz -12.85 dém Q factor 155.9
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Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.49 - - - - -
Middle CH - - - 4.49 4.50 8.99 9.05 - - -
Highest CH - - - 4.49 4.48 - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.47 - - - - - -
Middle CH - - - 4.52 - 8.99 - - - -
Highest CH - - - 451 - - - - - R
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

DCale: 13, AUG 2020 09:50:00

DCale: 13.AUG.2020 09.51.32

pectrum o pectrum
RefLevel 24.70 dBm  Offset 4.70 cB w RBW 100 kHz RefLevel 2470 dém  Offset 4.70 db w RBW 100 kHz
e att 0GB SWT  19ps @ VBW 300 kHz  Mode Auto FFT e att 0GB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 780.749 MHzZ 15.08 dbm ML 1 778.871 MHz 14.45 gBm
T 1 777.26224 MHz 8.76 dém occ Bw “+ 485514486 MHzZ T 1 777.27223 MHz B.32 dBm occ Bw “ 485514486 MHz
T2 1 781.74775 MHz 5.74 dBm T2 1 781.75774 MHz 7.27 dbm
\ i J [ \ ] J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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DCate: 13, AUG 2020 10.09.47

DCale: 13.AUG 2020 10.08 44

Spectrum Spectrum
RefLevel 24.70 dém  Offset 4.70 dB & RBW 100 kHz RefLevel 24,70 dém  Offset 470 db & RBW 100 kHz
e Att 30dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT e Att 30dE SWT 18z @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 782.729 MHzZ 15.24 dbm ML 1 781.9 MHz 1.0 gBm
T 1 779.76224 MHz 10.06 dém occ Bw “+ 485514486 MHzZ T 1 77975225 MHz B.36 dBm occ Bw 44955044596 MHz
T2 1 784.24775 MHz 5.85 dBm T2 1 784.24775 MHz 5.02 dBm
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Spectrum - Spectrum
RefLevel 24.70 dBm  Offset 4.70 b & RBW 100 kHz RefLevel 2470 dém  Offsel 4.70 db & RBW 100 kHz
e att 0GB SWT  19ps @ VBW 300 kHz  Mode Auto FFT e att 0GB SWT  10ps @ VBW 300 kHz  Mode Auto FFT
SCL Count 100/100 SCL Count 100/100
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Marker Marker
Type | Ref | Trc | x-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 783.191 MHz 15.35 dbm ML 1 783.871 MHz 14.80 gBm
T 1 782.25225 MHz 9.81 dém occ Bw “+ 485514486 MHzZ T 1 78226224 MHz 9.69 dBm occ Bw 4 475524476 MHz
T2 1 788.73776 MHz 5.83 dbm T2 1 786.73776 MHz 5.61 dBm
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Spectrum = Spectrum -
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ke att SDCE SWT  126ps @ VBW 1 MHz  Maode Auto FFT o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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LTE Band 13 /5MHz / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs | AL RangeLlow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 773,05195 MHz -72.98 dBm -37.98 dB& 763,000 MHz 775,000 MHz 6.250 kHz 774,35864 MHz -76.41 dBm -41.41 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz -56.33 dBm -43.33 dB 775.000 MHz 775.800 MHz 100.000 kHz 775.84201 MHz -64.02 dBm -51.02 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -59.94 dBm -46.94 dB 775.900 MHz 776.000 MHz 30.000 kHz 775,91354 MHz -69,17 dém -56.17 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 20.34 dBm -9.66 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 20.66 dBm -9.34 dB
768.000 MHz 788,100 MHz 30.000 kHz 788.00695 MHz -64.03 dBm -51.93 dB 786.000 MHz 788,100 MHz 20,000 kHz 788.04081 MHz 251,50 dem Z38.50 dp
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -61.58 dBm -48.58 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.97587 MHz -38,28 dBm -25.28 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.53896 MHz -75.87 dém -40.97 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,17532 MHz -68.89 dém -33.89 dB

Y
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763.000 MHz 775,000 MHz 6,250 kHz 774,95304 MHz -60.1% dBm -25.19 dB 763.000 MHz 775,000 MHz 6.250 kHz 774,11888 MHz -76.45 dBm -41.45 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88516 MHz -43.19 dBm -30.19 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -61.83 dBm -48.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98776 MHz -47.51 dBm -34.51 dB 775.900 MHz 776.000 MHz 20.000 kHz 775,08626 MHz -65.81 dem -52.81 dB
776.000 MHz 788,000 MHz 100,000 kHz 780,30381 MHz .15 dBm -23.85 dB 276.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz 6.00 dBm -23.91 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05819 MHz -52.20 dém -39.20 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.00205 MHz -40.31 dem -27.31 de
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -48.34 dém -35.34 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -36,50 dBm -23.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 79330519 MHz -67.71 dém -32.71 d8 793.000 MHz 506.000 MHz 6.250 kHz 793.04545 MHz -60.42 dBm -25.42 dB
Y
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LTE Band 13/ 5MHz / 16QAM
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Highest Band Edge /1 RB

Spectrum || Spectrum L
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Rangelow | Rangeup | RBW | Freguency | Powerabs | AL Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.,02797 MHz -73.27 dBm -38.27 dB 763.000 MHz 775.000 MHz 6,250 kHz 772.29670 MHz -76.49 dém -41.49 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz -53.65 dBm -40.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.57857 MHz -64.27 dBm -51.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98766 MHz -55.85 dBm -42.85 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.98666 MHz -68.09 dBm -55.99 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 19.45 dBm -10.55 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.82 dém -10.18 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.08066 MHz -66.47 dBm -53.47 dB 788.000 MHz 788,100 MHz 30,000 kHz 788.00564 MHz -44.83 dém -31.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.29825 MHz -62.36 dBm -49.36 dB 788.100 MHz 793.000 MHz 100.000 kHz 791.01503 MHz -36.60 dém -25.60 dB
793.000 MHz £06.000 MHz 6,250 kHz 795.08442 MHz -76.11 dBm -41.11 dB 793,000 MHz 306.000 MHz 6,250 kHz 703.16234 MHz -71.57 dBm ~36.57 dB
- —
1 ( 1 ] 1 ]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | RangeLlow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774,82617 MHz -61.26 dBm 763,000 MHz 775,000 MHz 6.250 kHz 77410689 MHz -76.17 dBm -41.17 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88606 MHz -44.24 dBm -31.24 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -62.48 dBm -49.48 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95849 MHz -48.60 dBm -35.60 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -66.57 dBm -53.57 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.46553 MHz 5.24 dBm -24.76 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,47652 MHz 5.06 dém ~24.04 dB
768.000 MHz 788,100 MHz 30.000 kHz 788.03691 MHz -£3.06 dBm -40.06 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08906 MHz -40.13 dem -27.13 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -48.98 dBm -35.99 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -36,04 dBm -23.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.30519 MHz -70.45 dBm -35.45 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -62.50 dém -27.50 dB
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | AL Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.,02797 MHz -72.78 dBm -37.78 de 763.000 MHz 775.000 MHz 6,250 kHz 770.00699 MHz -76.35 dém -41.35 db
775.000 MHz 775.900 MHz 100.000 kHz 775.54980 MHz -57.99 dBm -44.99 dp 775.000 MHz 775.900 MHz 100.000 kHz 775.32772 MHz -64.30 dBm -51.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99326 MHz -59.53 dBm -46.53 dB 775.900 MHz 776.000 MHz 30,000 kHz 77590245 MHz -68.97 dBm -55,07 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.37283 MHz 20.00 dBm -10.00 dB 776.000 MHz 788.000 MHz 100.000 kiHz 786.62737 MHz 20.33 dam -9.67 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.08126 MHz -66.54 dBm -53.54 dB 788.000 MHz 788,100 MHz 30,000 kHz 788.00524 MHz -49.32 dém -36.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21503 MHz -62.21 dBm -49.21 di 788.100 MHz 793.000 MHz 100.000 kHz 790.98566 MHz -37.23 dém -24.23 dB
793.000 MHz 806.000 MHz 6.260 kHz 793.03247 MHz -75.76 dBm -40.76 dB 793,000 MHz 806,000 MHz 6,250 kHz 793.11039 MHz -69.12 dBm -34,12 dB
i - —
L J J 4 -
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Spectrum ﬂ%:l Spect 1
Ref Level 24.70 dBm Offset 4.70 dB Mode Auto Sweep Ref Level 24.70 dém  Offset 4.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr I!l A\r‘gP.wr
20 dbifjait Gheck PABS 20 dhfﬁ“'r heck
Line _$PURIOUS_JINE_ABS PARS Line _SPURIOUS_| INE_ABS
104d 10 dBm
0 dam 0 dem [r“-""—'—‘“'w
-10 dBm f l -10 deém —] |
-20 dam [ \ -20 dem i 1
| | o | |
LINE_ABS_ i \‘\_ SPURIOUS_LINE_ABS / N
J 40 dem ~1| \\‘
- -50 dBm /
,] T -50 dBm
70 dBm r‘ [,
Z — ! -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | RangeLlow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -66.27 dBm 763.000 MHz 775,000 MHz 6.250 kHz 764,15684 MHz -76.20 dBm -41.20 db
775.000 MHz 775.500 MHz 100.000 kHz 775.89865 MHz -48.64 dBm -35.64 dB 775.000 MHz 775.500 MHz 100.000 kHz 775.88337 MHz -63.17 dBm -50.17 dB
J75.900 MHz 776,000 MHz 30.000 kHz 775,95009 MHz -52.76 dBm -39.76 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98726 MHz -67.38 dém -54.38 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.98102 MHz 3.24 dBm -26.76 dB 776.000 MHz 788.000 MHz 100,000 kHz 785.98002 MHz 3.08 dBm 26.92 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.03631 MHz -56.08 dBrm -43.08 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01264 MHz -41.60 dem -28.60 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.50385 MHz -51.36 dBm -38.36 dB 788.100 MHz 792,000 MHz 100.000 kHz 788,10245 MHz -37.52 dém -24.52 db
793.000 MHz 506.000 MHz 5.250 kHz 793.30519 MHz ~72.90 dBm ~37.90 dB 783.000 MHz 806.000 MHz £.250 kHz 793.56494 MHz 54,86 dBm -29.86 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.09990 MHz -75.42 dBm -40.42 dB 763.000 MHz 775.000 MHz 6,250 kHz 773.15984 MHz -76.30 dém -41.30 db
775.000 MHz 775.900 MHz 100.000 kHz 77588427 MHz -60.04 dBm -47.04 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.73142 MHz -64.37 dBm -51.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599955 MHz -63.45 dBm -50.45 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.96069 MHz -69.21 dém -56.21 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757642 MHz 19,68 dBm -10.32 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.44755 MHz 20.74 dam -3.26 dB
768.000 MHz 788.100 MHz 30.000 kHz 788,07697 MHz -67.59 dBm -54.59 dB 788.000 MHz 788,100 MHz 30,000 kHz 788.04830 MHz -51.08 dém -38.08 dB
788.100 MHz 793,000 MH2 100.000 kHz 790.37378 MHz -63.04 dém -50.04 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.79965 MHz -46.49 dim -33.40 dB
793.000 MHz 806,000 MHz 6.260 kHz 795.07143 MHz -77.03 dBm -42.03 dB 793,000 MHz 806,000 MHz 6,250 kHz 795.22727 MHz -49.14 dBm -14.14 dB
—
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763,000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -67.48 dBm -32.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -51.48 dBm -38.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97857 MHz -54.65 dBm -41.65 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.57542 MHz 3.27 dBm -26.73 db
788,000 MHz 788,100 MHz 30.000 kHz 788.08057 MHz -42.93 dBm -29,93 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.25809 MHz -38.28 dBm -25.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.17532 MHz -53.27 dBm -18.27 dB
)y ] ] 77

Date: 13.AUG.2020 10:31:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56ZD4

Page Number 1 A128 of A371
Report Issued Date : Sep. 16, 2020
Report Version : Rev. 01



SPORTON LAB.
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Report No. : FG080709C

LTE Band 13/ 10MHz / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77312388 MHz -75.61 dém -40.61 dB 763,000 MHz 775.000 MHz 6.250 kHz 771.24176 MHz -76.50 dam -41.50 dB
775.000 MHz 775.900 MHz 100.000 kHz 77586628 MHz -60.15 dBm -47.15 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.81234 MHz -64.38 dBm -51.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 77598556 MHz -64.02 dBm -51.02 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.94570 MHz -60.14 dm -56.14 dB
776.000 MHz 788,000 MHz 100,000 kHz 77755245 MHz 19.01 dBm -10.99 de 776.000 MHz 789.000 MHz 100.000 kHz 786.38761 MHz 19.89 dam ~10.11 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04670 MHz -67.58 dBm -54.56 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02283 MHz -52.42 dBm -39.42 dB
788,100 MHz 793,000 MHz 100.000 kHz 78811224 MHz -63.38 dBm -50.38 dB 788.100 MHz 793.000 MHz 100,000 kHz 790.81923 MHz -47.32 dBm -34.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 79522727 MHz -77.14 dBm -42.14 dB 793,000 MHz 806,000 MHz 6,250 kHz 795,24026 MHz -50.24 dBm -15.24 dB
T —
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763.000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -68.29 dBm -33.29 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88606 MHz -52.50 dBm -39.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98167 MHz -56.59 dem -43.59 db
776.000 MHz 786.000 MHz 100.000 kHz 783,95405 MHz 2.30 dBm -27.70 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07328 MHz -43.24 dBm -30.24 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.34720 MHz -39.30 dBm -26.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -55.73 dBm -20.73 dB
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LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,14785 MHz -76.13 dBm -41.13 dB 763,000 MHz 775.000 MHz 6,250 kHz 768.20879 MHz -76.51 dém -41.51 dB
775.000 MHz 775.900 MHz 100.000 kHz 77588696 MHz -60.04 dBm -47.04 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.05619 MHz -64.38 dBm -51.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599515 MHz -64.59 dBm -51.59 dB 775.900 MHz 776,000 MHz 30,000 kHz 77597577 MHz -60.06 dBm -56.06 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757642 MHz 17.76 dBm -12.24 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 20.44 dam -9.56 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.02163 MHz -67.67 dBm -54.67 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01114 MHz -58.20 dBm -45.20 dB
788,100 MHz 793,000 MHz 100.000 kHz 78815140 MHz -63.50 dBm -50.50 dB 788.100 MHz 793.000 MHz 100,000 kHz 780.82902 MHz -45.86 dBm -32.86 dB
793.000 MHz 806.000 MHz 6.250 kHz 80229221 MHz -76.98 dBm -41.98 dB 793,000 MHz 806,000 MHz 6,250 kHz 795,18831 MHz -48.44 dBm -13.44 dB
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775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -57.18 dBm -44.18 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98726 MHz -60.23 dem -47.23 db
776.000 MHz 786.000 MHz 100.000 kHz 781,30470 MHz 0.29 dBm -29.71 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02393 MHz -45.58 dBm -32.58 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -41.69 dBm -28.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -59.71 dBm -24.71 dB
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Conducted Spur

ious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 13.AUG 2020 10:05.20

Date: 13.AUG.2020 10.01:32
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30.000 MHz 763.000 MHz 100.000 kHz 671.23763 MHz ~64.51 dBm -51.51 dB 30,000 MHz 763.000 MHz 100.000 kHz 663.54498 MHz ~64.60 dBm -51.60 dB
£06.000 MHz 1.000 GHz 100.000 kHz 947.79160 MHz -63.11 dBm -50.11 dB 506,000 MHz 1,000 GHz 100.000 kHz 925.20190 MHz -63.40 dBm -50.40 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -42.80 dBm -29.80 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55911 GHz -50.57 dBm -37.57 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.85186 GHz -49.33 dBm -36.33 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94786 GHz -49.15 dBm -36.15 db
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 762.45052 MHz 64,34 dBm ~51.34 dB 30,000 MHz 763.000 MHz 100.000 kHz 6E81.49450 MHz 64,29 dBm -51.20 dB
806.000 MHz 1.000 GHz 100.000 kHz 890.20240 MHz -63.22 dbm -50.22 dB 806.000 MHz 1,000 GHz 100.000 kHz 947.20950 MHz -63.09 dBm -50.05 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -42.24 dBm -29.24 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -43.04 dBm -30.04 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.928985 GHz -49,16 dBm -36.16 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.87236 GHz -49,27 dBm -36.27 d&
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LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum
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30.000 MHz 763.000 MHz 100.000 kHz 641.93228 MHz ~64.56 dBm ~51.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E3.29260 MHz 64,44 dBm -51.44 dB
806.000 MHz 1.000 GHz 100.000 kHz 9688.31734 MHz -63.31 dbm -50.31 dB 806.000 MHz 1,000 GHz 100.000 kHz 955.93553 MHz -63.54 dBm -50.54 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -42.18 dBm -29.18 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -43.80 dBm -30.80 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.84937 GHz -49,10 dBm -36.10 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92236 GHz -49,16 dBm -36.16 d&
{ 1 J L] ( )| J L]

Dater 13 AUG 2020 10:18:12

Date: 13 AUG 2020 10:18:18

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = |
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Gheck Limit Gheck PAR
10 4ine _BPURIOUS LINE_ABS _10 ddne _$PURIOUS LINE_ABS
S_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. .
- .y -50 dBm g
d -60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 696.51349 MHz 64,55 dBm -51.55 dB 30,000 MHz 763.000 MHz 100.000 kHz 760.98526 MHz 64,53 dBm -51,53 dB
806.000 MHz 1.000 GHz 100.000 kHz 963.20690 MHz -63.24 dBm -50.24 dB 806,000 MHz 1.000 GHz 100.000 kHz 941.68366 MHz -63.51 dBm -50.51 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -42.85 dBm -29,85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -43.08 dBm -30.08 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.94536 GHz -49.29 dBm -36.29 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.86286 GHz -49.29 dBm -36.29 dB
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LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 763.000 MHz 100.000 kHz 213.34158 MHz 64,50 dBm -51.50 dB 30,000 MHz 763.000 MHz 100.000 kHz 729.84833 MHz ~64.52 dBm -51.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 945.14343 MHz -63.48 dbm -50.48 dB 806.000 MHz 1,000 GHz 100.000 kHz 908.62319 MHz -63.48 dBm -50.48 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55911 GHz -50.38 dBm -37.38 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -41.71 dBm -28.71 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.75787 GHz -49,28 dBm -36.28 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.87080 GHz -49,17 dBm -36.17 d&
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£06.000 MHz 1.000 GHz 100.000 kHz 929.85557 MHz -63.38 dBm -50.38 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -42,90 dBm -29.90 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.75187 GHz -49.24 dBm -36.24 dB
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LTE Band 13/ 10MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0013
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0020
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38
Peak-to-Average Ratio
Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.84 5.22 5.16 6.17
Middle CH 4.52 5.94 5.19 5.86 PASS
Highest CH 5.04 5.28 5.77 6.46
Mode LTE Band 38 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.26 5.88 - -
Middle CH 5.80 5.77 - - PASS
Highest CH 5.36 6.12 - -
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LTE Band 38/ 20MHz / QPSK
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== | e——
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 19.24 dBm 24,33 dBm 5.10 d8 3.07 dB 4.90 dB 5.07 dB Trace 1 20,06 dBm 26.25 dBm 6.19 dB 2.78 d8 4.55 da 5.28 d8 5.80 dB
| e—— — _—
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LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.58 GHz Mean Pwr + 20.00 dB CF 2.58 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,75 dem | 24,02 dbm 5.27 da .10 68 £.01 dB Trace 1 | 18.96 dbm 26,03 dbm 7.07 da 3.48 d8 5.28 d8 5.17 d8 5.81 08
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 1500 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém
lo At 30 dB

Offset 15,00 db
AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

(CF 2.505 GHz

Mean Pwr + 20,00 dB

00

(CF 2.505 GHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,98 dbm 24,26 dbm 5.28 d8 .10 68 5.04 0B 5 de 8 Trace 1 [ 19.37 dem | 26,05 dbm 5.68 d8 3.19 d8 4.99 da 5.85 d8 6.45 08
— — —
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 15,00 db Ref Level 30.00 cbm  Offset 15,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.61 GHz Mean Pwr + 20.00 dB CF 2.61 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18.43 dem | 24,31 dem 5.88 d8 3.54 0B 5.45 0B 5.86 08 Trace 1 [ 18.91 dem | 26.23 dbm 7.32 d8 3.68 d8 5.51d8 5.45 d8 7.10 68
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